Chapter /7

Produced water management

Santos

We have the energy.







Part B | The project and consultation

Table of Contents

Chapter 7 Produced water management 7-1
7.1 Introduction 7-1
7.2 What is ‘produced water’? 7-2
7.3 Regulatory framework 7-2
7.4 Produced water volumes 7-9
7.5 Produced water management operating system 7-13
7.6 Water quality 7-16
7.7 Produced water management 7-19
7.8 Salt management 7-23

Table Index

Table 7-1 Summary of project water volumes 7-12
Table 7-2  Indicative target concentrations for treated and amended

water quality 7-17
Table 7-3  Annual average and peak salt estimates 7-25

Figure Index

Figure 71  Water sharing plans applicable to the project 7-5
[...]
period. The estimated total volume of produced water over the project assessment period is around
37.5 gigalitres. Figure 7-2 shows an indicative produced water profile for the project.

Narrabri Gas Project | Environmental Impact Statement 7-9



Part B | The project and consultation

py
15
Waler
production 10 = = 1L
(MLday)
El ‘__q_ﬁl
Average
0
0 5 10 15 20 25
Year
Figure 7-2 Indicative produced water profile

7.4.2 Produced water volumes in context

Regulatory framework

Section 7.3 provides an overview of the regulatory framework as related to the policy environment within
the region of the Gunnedah Basin. All produced water extracted during the project would be as a licenced
user within a well-established policy framework overseen in NSW by the Department of Primary
Industries — Water (DPI Water). This basis for this policy framework includes assessment of the volume of
water in the Gunnedah-Oxley Basin, with allocation limits established for users and the environment as a
subset of the long-term average annual extraction limit. The project would become another regulated
water user along with existing irrigators, industrial users, and other resource developments drawing under
licence.

Water availability and use in the Gunnedah-Oxley Basin

The project would represent a small overall portion of the licensed water users in the Gunnedah-Oxley
Basin. The water would be extracted from a deeper source than that targeted by other licensed users.
Based on available groundwater licencing information, there are no known water users taking water from
the coal seams targeted by the project within the project area.

Narrabri Gas Project | Environmental Impact Statement 7-10



Part B | The project and consultation

Figure 7-3 shows that the predicted annual produced water extraction under the project would be around
1.5 gigalitres per year. This is a relatively small amount when considered against the following water
metrics for the Gunnedah-Oxley Basin:

The annual average rainfall recharge for the groundwater source is around 415 gigalitres per year.

Currently allocated water access licences total 23.1 gigalitres per year, representing around
5.6 per cent of the average annual rainfall recharge, and 11.2 per cent of the long-term average
annual extraction limit.

Currently allocated water access licence holders are from a broad range of industries and hold the
licences for a broad range of uses. These licence holders are accessing shallower and higher quality
water within the Gunnedah-Oxley Basin water source, and not the deep coal seams that would be
accessed under the project.

The long-term annual extraction limit is around 206 gigalitres per year. This is around half of the
annual average rainfall recharge for the groundwater source of around 415 gigalitres per year.

The environmental water allocation is around 207 gigalitres per year; approximately half of the annual
average rainfall recharge for the groundwater source of around 415 gigalitres per year. (The
environmental water allocation is the volume of water set aside during the water allocation planning
process undertaken by DPI Water to maintain the environmental sustainability of the water source).

The Gunnedah-Oxley Basin has an overall water storage capacity of approximately nine million
gigalitres.

Annual average rainfall recharge 414.6 GlLiyr

F 3
v

Long term annual extraction limit 205.6 GLiyr Enwironmental water allocation 207.3 GLMyr

v

Y

h.|.i
rl-

Waler used by the project 1.5 GLyr
‘ 17 Water currently allocated o the market 23.1 GLiyr

g ol o o
Qr.l:" ‘5:5} f—"‘cg 'Sﬁ
Figure 7-3 Forecast annual produced water extraction for the project in context

Produced water from the project

The project’s annual forecast produced water extraction of around 1.5 gigalitres represents
approximately:

0.4 per cent of the annual average rainfall recharge for the groundwater source of around
415 gigalitres per year

0.7 per cent of the long-term annual extraction limit of around 206 gigalitres per year

6.5 per cent of the current water access licences of 23.1 gigalitres per year.

Narrabri Gas Project | Environmental Impact Statement 7-11



Part B | The project and consultation

The produced water that would be extracted under licence would be treated and beneficially reused,
primarily for agricultural irrigation. Around 82 per cent of treated water would be beneficially re-used in
irrigation during the produced water peak and around 71 per cent would be beneficially re-used in
irrigation during average produced water production.

The project would comply with the same regulatory regime as applies to activities that extract water from
a regulated water source in NSW. As such, the required water allocations would be purchased and the
relevant water access licences sought and operated under.

Future Commonwealth sustainable diversion limit

Under the terms of the Commonwealth Water Act 2007, the sustainable diversion limit identified by the
Commonwealth will take effect on 1 July, 2019, replacing limits identified in the relevant State
Government water sharing plans, including the Water Sharing Plan for the NSW Murray-Darling Basin
Porous Rock Groundwater — Gunnedah Oxley Basin Groundwater Source.

The Commonwealth sustainable diversion limit is 114.5 gigalitres per year, which would replace the NSW
Government’s long-term annual extraction limit of 205.6 gigalitres per year. When this occurs, the
project’s annual average produced water volume would represent around 1.3 per cent of the annual
sustainable extraction, rather than 0.7 per cent, which would still be a relatively small component of the
total volume allocated for extraction.

Summary of water volumes

Table 7-1 summarises the produced and treated water volumes used throughout this EIS. Section 7.7
details the rationale for assessing the management options for a volume of treated water in excess of that
estimated during the produced water peak in around years two to four.

Table 7-1 Summary of project water volumes
Parameter Volume (megalitres per day) Comment
Installed infrastructure capacity 14 Refer to Table 6-2 in Chapter 6

) Peak (~years 2 to 4): around 10 .
Estimated produced water Refer to Section 7.4.1
25-year average: 4.1

The treatment process reduces

Peak (~years 2 to 4): around 9.5 water volumes marginally by
Estimated treated / amended water ] evaporation, and also through
25-year average: 3.9 water retained in the final salt
product
Poak o104 412 A conservative approach used in
eak (~years 2 to 4): aroun i
Assessed treated / amended water -y ) this EIS (refer to Chapters 11! 12,
25-year average: 3.9 13 and 14) to allow for operational

flexibility during project operation

Narrabri Gas Project | Environmental Impact Statement 7-12



Part B | The project and consultation

7.5 Produced water management operating system

7.5.1 Overview and capacity

The project would include infrastructure to manage and treat produced water to a quality suitable for its
end use. Produced water extracted at each production well would be transferred to Bibblewindi and
Leewood via a network of water gathering lines and in-field balance tanks. Produced water would be
stored in double-lined ponds at Bibblewindi and Leewood, before undergoing treatment at the Leewood
central water treatment facility. The treated water would then be managed through beneficial reuse or
managed release to Bohena Creek under appropriate flow conditions (refer to Section 7.7).

The produced water life-cycle components for the project would be:

e a number of coal lithological units containing water

e aboveground water storages for the produced water

e atreatment plant and other water management infrastructure
e activities associated with treated water management and use

e the management and disposal of waste generated in the operation of the system (this would primarily
be salt).

Figure 7-4 presents the produced water process flow diagram for the estimated peak produced water flow
of around 10 megalitres per day. It includes the peak daily volumes expected around years two to four,
along with the longer-term average daily volume of produced water, being slightly

over four megalitres per day, calculated over the 25-year assessment period.

As noted above, the water management system has been engineered to have sufficient capacity to
manage the peak produced water volume of around 10 megalitres per day—through a treatment plant
design capacity of 14 megalitres per day. Water storage capacity both before and after the treatment
process, in addition to the suite of beneficial use options and managed release; provide further flexibility
in the system to sustainably manage the water associated with the project.

7.5.2 Produced water treatment

Figure 7-4 shows the indicative movement and quantity of produced water through the treatment process
at the Leewood central water treatment plant. As shown, peak produced water production would be
around 10 megalitres per day and average produced water production would be slightly over

four megalitres per day over the life of the project.

The key stages of water treatment are as follows:

e Stage 1: Removal of solids using dissolved air flotation, strainer and microfiltration / ultrafiltration
(membrane) technologies. This stage would use ion exchange technology to remove certain cations
that can otherwise interfere with reverse osmosis (refer to Stage 2). Biocide would be used to control
the growth of organisms through the treatment process.

e Stage 2: Removal of salt using reverse osmosis technology. About two-thirds of produced water
would exit reverse osmosis as treated water (permeate), with the remaining one-third being brine.

e Stage 3: Recovery of treated water (distillate) from brine using thermal evaporation technologies. The
distillate would be recombined with the treated water.

Narrabri Gas Project | Environmental Impact Statement 7-13



Part B | The project and consultation

e Stage 4: Removal of a solid salt product from concentrated brine using salt crystallisation technology.
The solid salt product would be stored on site prior to being removed for off-site disposal at a licensed
facility. Residual distillate would also be recovered by thermal evaporation and recombined with the
treated water.

e Stage 5: Removal of ammonia by chlorination. This would be followed by dechlorination and pH
adjustment.

e Stage 6: Amendment of the treated water. Calcium sulfate would be added to adjust the sodium
adsorption ratio.

Ava: 1.2 ML

Produced water
Peak: 10 ML/'d
fva: 4.1 ML

E Treated water managemeant E i Sall managament E
[ | ]
: E :
i Irrigation: Construction, dust : | : 4 H
; Volume dependent on supression, dling Borera Cieek ;
i agricultural demand and stock walsring : B ] :
] L] : (]
i * + T j E
| om wnersorae : s
H 1. i ;
: | | i
e L e L i L B R > X H
:' -------------------------------------------------------------------------------- i
! Peak 9.5 MUd Leewood central water management facility i
1 Ave: 3.8 MLd E
1 1
i Peak: 9.5 MLId ]

Stage 8 ; . :
E Amendment for irigation % 38 Dietillata Stage 4 S !
H and dust suprassion EEE}(: 0.6 ML Salt crystalliser !
i (e-g. calcium addition) Awve: 0.2 ML ]
: 1
: s ;
i Peak: 7.0 MLd | 3 3 2| Peak: 1.0 MLd :
: Ave: 29 ML | E . 20 £ | Ave: 0.4 ML '
: g iy :
; :
L 1
i Stage 1 i
i Solids removal and ion 5 i sl ¥ Wi i
E exchange Reverse osmosis Paak: 3.0 ML Brine concentratar i
: i
: 1
: i
’ :
L

Produced watar
Peak: 10 MLd
Ave: 4.1 MLd

Figure 7-4 Overview of the water treatment process

Narrabri Gas Project | Environmental Impact Statement 7-14



Part B | The project and consultation

7.5.3 Treated water use

Post Stage 5 of water treatment
After Stage 5 (refer to Figure 7-4), the treated water would be suitable for beneficial reuse in:

e irrigating local soils in forested areas on non-agricultural land
e stock watering

e dust suppression

e construction

e drilling.

The treated water would also be available for managed release to Bohena Creek under appropriate flow
conditions (refer to Section 7.7.1).

Post Stage 6 of water treatment
After Stage 6 (refer to Figure 7-4), the treated water would be suitable for beneficial reuse in:

e irrigating local soils on agricultural land

e suppressing dust on roads, access tracks, well pads and construction and operational areas in non-
forested areas that comprise certain soil types.

The amendment of treated water would maintain the permeability and structural longevity of the soil by
encouraging aggregate stability of soil particles through reduction of the sodium adsorption ratio of the
amended water. The sodium adsorption ratio of irrigation water is the ratio of sodium in solution
compared to the average of the sum of magnesium and calcium in solution. If the sodium adsorption ratio
of irrigation water is too high (that is, there is too much sodium relative to the mean of the sum of calcium
and magnesium), it can tend to disperse the receiving soil. The amendments would prevent these issues
by balancing sodium levels through addition of calcium and sulfate salts such as gypsum.

In comparison, water used across NSW in agricultural irrigation typically has a similar salinity to that of
the amended water proposed for irrigation within the project area—that is, an average value of
368 milligrams per litre total dissolved solids (refer to Figure 7-6). For example:

e water drawn from the Calivil Formation in the Lower Murrumbidgee Water Sharing Plan has a median
total dissolved solids concentration of around 400 milligrams per litre (Parsons Brinckerhoff 2011)

e water drawn from the Gunnedah Formation within the Upper Namoi Alluvium Zone 3 Water Sharing
Plan has been reported as having a median total dissolved solids concentration of around
680 milligrams per litre (Parsons Brinckerhoff 2011).

Both examples are comparable to the project’s predicted amended water quality of around
368 milligrams per litre total dissolved solids that would predominantly be used for agricultural irrigation
(refer to Figure 7-6).

The strategy for re-using treated and amended water from the project is outlined in Section 7.7.

Narrabri Gas Project | Environmental Impact Statement 7-15



Part B | The project and consultation

Operational considerations

There will be a high level of control and operational flexibility to vary the volume of treated water being
produced to meet environmental conditions. If there is limited opportunity for beneficial reuse of the
treated water (e.g. in extended significant rainfall conditions preventing irrigation or other beneficial uses),
and Bohena Creek is not flowing at equal to or greater than 100 megalitres per day to allow for managed
release, then the produced water storage ponds can be used as storage buffers.

As is the case for all water treatment plants, including those producing drinking water, chemicals are used
within the process for treatment, cleaning, conditioning, anti-scaling and disinfection. Many of these
chemicals are similar to those used for household cleaning and pool treatment. The biocides used to
inhibit the growth of organisms in piping, equipment and the membranes themselves are reactive and
rapidly degrade. This, when combined with the high rate of biocide removal by the reverse osmosis
system, ensures the treated water is of an appropriate quality for beneficial use and managed release.

7.6 Water quality

The water produced by the project would be treated to ensure it is of a standard that is suitable for all
planned beneficial reuses including irrigation, construction, stock watering, dust suppression and drilling.
Produced water typically contains varying concentrations of dissolved salts (refer to Section 7.8), and
therefore requires a level of treatment suitable for its proposed end use. This is discussed in Section 7.5.

Table 7-2 compares indicative target water qualities for the project to various national water quality
guidelines. Table 7-2 includes:

e Target treated water quality (following Stage 5 on Figure 7-4). The treated water would be beneficially